
Selection of our books indexed in the Book Citation Index 

in Web of Science™ Core Collection (BKCI)

Interested in publishing with us? 
Contact book.department@intechopen.com

Numbers displayed above are based on latest data collected. 

For more information visit www.intechopen.com

Open access books available

Countries delivered to Contributors from top 500 universities

International  authors and editors

Our authors are among the

most cited scientists

Downloads

We are IntechOpen,
the world’s leading publisher of

Open Access books
Built by scientists, for scientists

12.2%

171,000 190M

TOP 1%154

6,300



1

Chapter

An Overview on the Treatment 
and Management of the 
Desalination Brine Solution
[...]
assembled so that unplanned contamination does not take place.

2.1.2 Screening

The initial stage in treating surface water is to take away large solids, for exam-
ple, sticks, debris, leaves, and other massive specks that may affect the following 
purification/treatment steps. The majority of deep groundwater does not require 
screening before other purification steps.

2.1.3 pH adjustment

The pH value of natural water is close to 7, while seawater pH values vary from 
7.5 to 8.4 in the moderate alkaline range. Water can have extensively fluctuating pH 
values reliant on the geology of the water aquifer or basin and they have an impact 
on of contaminant involvements. If the water is acidic (with a pH value less than 7),  
sodium hydroxide, lime, or soda ash can be employed to raise the pH at some point 
during the water treatment processes. The addition of lime increases the calcium ion 
concentration; as a consequence, the water’s hardness level is increased. For acidic 
waters, “compelled draft degasifiers” may be an advantageous method to increase 
the pH value, by way of stripping “dissolved carbon dioxide” from the treated water.

Increasing the pH value of water (alkaline water) helps “coagulation and floc-
culation” processes to operate correctly and additionally supports reducing the 
risk of dissolving “lead” from pipes or from solder used in pipe fittings. Adequate 
alkalinity furthermore lessens the iron pipe corrosion in water. In some cases, to 



3

Water Treatment and Desalination
DOI: http://dx.doi.org/10.5772/intechopen.91471

reduce pH, acid, such as carbonic acid, hydrochloric acid, or sulfuric acid, may also 
be added to alkaline water. Alkaline water (above pH 7.0) does no longer essentially 
indicate that some metals like lead or copper will not be dispersed from the plumb-
ing gadget into pumped water. The probability of dissolving hazardous materials 
like lead in water is limited remarkably to defend surfaces of metal pipes as a result 
of the capability of water to precipitate “calcium carbonate.” The precipitate of 
calcium carbonate is a function of different parameters including pH, temperature, 
the mineral content, calcium concentration, and alkalinity.

2.1.4 Coagulation and flocculation

The first step in most regular water treatment tactics is the adding of special 
chemicals to facilitate the elimination of suspended constituents found in water. 
These suspended constituents may originate from inorganic sources such as “clay” 
and “silt” or organic sources such as “algae,” “bacteria,” “viruses,” and other natu-
rally occurring “organic matter.” Inorganic and natural particles make contributions 
to the turbidity and complexion of water.

Adding coagulants of inorganic nature such as “aluminum sulfate (or alum)” or 
“iron(III) salts” like “iron(III) chloride” may trigger countless instantaneous chemical 
and physical interactions. By using inorganic coagulants, the particles are neutralized 
in seconds at a very low cost. Also, iron and aluminum ions start to form precipitates 
containing metal hydroxide. The metal hydroxide precipitates conglomerate into 
larger particles under natural tactics such as Brownian action and throughout insti-
gated mixing, which is denoted as the “flocculation process.” Amorphous metallic 
hydroxides are regarded as “floc.” Amorphous aluminum and iron(III) large hydrox-
ide molecules adsorb and tangle suspended particles, leading to an easier removal of 
particles through consequent methods like filtration and sedimentation [6–11].

Aluminum hydroxides are fashioned inside a pretty limited pH range: 5.5 to 
about 7.7. Iron (III) hydroxide can shape over a higher pH vary consisting of pH 
degrees lower than are effective for alum, typically: 5.0 to 8.5.

In literature, there is an interesting debate and a relative confusion over the 
utilization of the two terms, coagulation and flocculation: where does coagulation 
stop and flocculation take place? In plants used for water purification, a high energy 
is usually needed, speedy mix unit method (with a short detention time, usually in 
seconds) whereby the coagulant chemical compounds are delivered accompanied 
by basins of flocculation (detention instances vary from 15 to 45 minutes) at which 
large paddles or different gentle mixing low energy units to embellish the formation 
of floc. So, coagulation and flocculation methods continue once coagulants contain-
ing metal salt are added.

2.1.5 Sedimentation

The effectiveness of a sedimentation system depends on the suspended particles’ 
“settling velocity,” the volume/area of the tank, and the flow rate through the tank. 
Design sedimentation tanks are calculated within an overflow rate range between 0.5 
and 1.0 gallons per minute per square foot (1.25–2.5 m per hour). Generally, sedimen-
tation tank efficiency is not a feature of retention time or the tank depth. However, 
the tank should be enough to not disturb the sludge formed by water currents, and 
settled particle interactions are boosted. Near the sludge level on the bottom of the 
tank, the particle concentrations in the settled water amplify, and taking into con-
sideration settling velocities can make bigger difference due to the accumulation of 
suspended particles. Typical retention time for sedimentation process diverges from 
1.5 to 4 hours and tank depth varies from 10 to 15 ft. (3–4.5 m) [11].



Desalination - Challenges and Opportunities

4

2.1.6 Dissolved air flotation (DAF)

Dissolved air flotation is regularly employed to treat water when suspended 
particles do not settle down easily in the water by sedimentation. Following the 
coagulation and flocculation processes, the treated water is directed to the DAF 
system tanks. Diffusers of air on the tank’s base are used to create excellent bubbles 
of air attached to floc causing a suspended floating mass of the required floc. The 
floating floc blanket is eliminated from the floor and clear water is drawn from 
the base of the tank of DAF. DAF system is essential for water that contains algae 
blooms with low turbidity and high coloration [12–15].

2.1.7 Filtration

Rapid sand filters are the most frequent types of filters used. Water flows 
vertically through the sand bed with “activated carbon” layer or “anthracite 
coal” above it. The upper layer eliminates natural components, affecting taste 
and odor. The gap within particles of sand is mostly bigger than the smallest 
particle suspended in water, making simple filtration not adequate. Majority of 
particles pass through the layers. However, some are trapped in the gap areas or 
adhere to the sand particles. Effective filtration depends on the volume of the 
sand filter. The filtration rate of the filter is the key for its proper operation: 
if the upper layer of sand filter blocks all the particles, the sand filter would 
rapidly clog [10, 16–18].

The cleaning mechanism of the sand filter is done where water is directed rap-
idly upward via filtering the opposite direction (“back flushing or backwashing”) to 
dispose of set in or undesired particles. Preceding this step, compressed air may also 
be used to blow up the compacted media of filter to resource the “backwashing” 
process, known as air scouring. The contaminated water may be dumped, alongside 
the sludge produced in the sedimentation tank; alternatively, it could be recycled 
and mixed with the feedwater inflowing to the treatment plant, which is not regu-
larly used because it reintroduces an expanded volume of contaminated water with 
bacteria into the feedwater.

Pressure filters are usually used in water treatment plants. It works on the same 
concept as rapid gravity filters; the main difference is that the medium of the filter 
is contained inside a vessel where water is enforced under pressure through the 
filter medium. Benefits of gravity filters are [10, 12, 16–18] as follows:

• Sieves much smaller particles than other sand filters do.

• Sieves effectively all particles larger than their specified pore sizes.

• Water flows through them quite rapidly.

• They can endure a difference of pressure across them of around 2–5 
atmospheres.

• Easily cleaned “back flushed.”

2.1.8 Storage

Water may be saved/stored in the backside tanks for intervals between few 
days and several months allowing a natural process of biological purification to 
occur. This is particularly vital if the treatment is done through slow filters of sand. 



5

Water Treatment and Desalination
DOI: http://dx.doi.org/10.5772/intechopen.91471

Storage tanks also furnish a safeguard against short periods of drought/water 
shortage or permit maintenance of water supply system at some point of temporary 
pollution incidents in the supply system.

2.1.9 Prechlorination

In many vegetations, the influent water is used to be chlorinated in order to 
decrease the boom of fouling organisms on the pipes and the used tanks. Because of 
the attainable negative first-class effects, this has largely been discontinued.

2.1.10 Other treatment methods

• Ion exchange: In these systems, zeolite-packed columns or ion exchange resin 
is employed to remove undesired ions. The widely used water softening case 
eliminates Ca2+ and Mg2+ ions with Na+ or K+ ions. In addition, ion exchange 
resins are furthermore used to hinder heavy metal such as mercury, lead, and 
arsenic [19–21].

• Ultrafiltration membranes: Polymeric or ceramic membranes with micro-
scopic pores are employed to remove dissolved matter averting the coagulant 
usage. This type of pressure-driven membrane is also used to remove bacteria, 
viruses, end toxins, and other pathogens, as well as it removes most water 
turbidity [22–25].

3. Desalination technologies

There is no single technique of desalination. The earliest methods were based 
totally on distillation or thermal evaporation of seawater on a large scale. Some 
initial distillation plants have been employed for the desalination brackish water, 
but high cost prevented substantial implementation of this method in different 
regions around the world.

The foremost exclusion was few countries in the Arabic Gulf region where 
excess or less expensive strength is existing. Started in the 1970s, more plant life has 
been hooked up the use of membranes. Membrane technologies were employed to 
desalinate both brackish water and seawater, though they are more typically used to 
desalinate brackish water since cost relatively increases with the water’s salt content.

Various membrane technologies can withdraw microorganisms and many natu-
ral contaminants. Also, membrane typically has lower capital costs and requires 
much lower energy compared to thermal systems. However, thermal desalination 
systems are distinguished with producing water containing decreased salt content 
compared to membrane (typically much less than 25 mg/l (ppm) total dissolved 
solids (TDS) as produced in thermal systems in contrast to around 500 ppm in 
water produced from membrane systems).

The different types of desalination technology include the following:

• Distillation

 ○ Multistage flash (MSF) distillation

 ○ Multiple-effect distillation (MED)

 ○ Vapor-compression (VC)



Desalination - Challenges and Opportunities

6

• Ion exchange

• Membrane processes

 ○ Electrodialysis (ED)

 ○ Reverse osmosis

 ○ Nanofiltration (NF)

 ○ Membrane distillation (MD)

 ○ Forward osmosis (FO)

• Others

3.1 Multistage flash distillation

Distillation is the most established desalting process where MSF technology is 
regularly used for seawater desalination. “Dual-purpose” (electric power and potable 
water production) applications are performed using thermal desalination processes, 
as well as thermal processes are used for applications that are not applicable to be 
performed by RO or electrodialysis reversal (EDR), for example, feedwater with high 
salinity (greater than 50,000 mg/l TDS) or where the feedwater conditions would 
negatively affect the performance and the membrane life. Recent developments in 
the MED and VC technologies have led to lower capital costs and reduced amount 
of auxiliary power consumed, which make these processes cost-effective to MSF 
distillation [26–28].

Generally, multi-stage flash distillation (MSF) and reverse osmosis (RO) desali-
nation processes account for about 80% of the world’s desalination water produc-
tion capacity. In the Middle East (particularly Arabian Gulf countries), MSF units 
are widely used and represent over 40% of the world’s desalinated water production 
capacity. In North Africa, MSF and RO desalination plants seize about 40% each of 
the desalination market (shown in Figure 1).

Figure 1. 
MSF desalination technology.



7

Water Treatment and Desalination
DOI: http://dx.doi.org/10.5772/intechopen.91471

3.2 Multiple-effect distillation

The multiple-effect distillation process can be applied in different capacities; 
for example, small MED plants with a capacity limit to 500 m3/day were acquainted 
with the desalination topic in the 1960s. Continuous technological improvements 
prompt the increase in unit production capacity. The typical number of stages 
adopted ranges from 8 to 16 stages [28] (shown in Figure 2).

3.3 Vapor-compression

Vapor-compression distillation technology is commonly employed for seawater 
desalting plants within small to medium scale. There are two methods of VC: 
mechanical vapor-compression (MVC), which is usually electrically driven, or a 
thermal vapor-compression (TVC). Vapor-compression plants have been built in a 
variety of configurations [28, 29].

Figure 2. 
MED schematic diagram.

Figure 3. 
Ion exchange in electrodialysis unit.



Desalination - Challenges and Opportunities

8

3.4 Electrodialysis and electrodialysis reversal

Electrodialysis desalination process is in some way similar to “ion exchange” 
treatment process, but it differs in utilizing both cation and anion selective mem-
branes to separate charged ions as shown in Figure 3. Improvements to ED process, 
an electrodialysis reversal process, were introduced where it utilizes regular auto-
matic polarity reversal, which helps in decreasing fouling process [30–32].

Water is handed between a negative electrode and a high-quality electrode. 
Ion exchange membranes permit solely high-quality ions to transfer toward the 
negative electrode from the feedwater and negative ions to the positive electrode. 
Similar to ion exchange treatment process, pure water is produced by deionization. 
Complete elimination of ions from water is likely to occur if the proper settings are 
met. Normally, a reverse osmosis system is used for water pretreatment to eliminate 
natural contaminants, and carbon dioxide is removed with gas switch membranes. 
Treatment efficiency of 99% is possible if the feed stream is fed to the RO system.

3.5 Reverse osmosis

Reverse osmosis (RO) membrane is known as hyper filtration and is the supreme 
filtration known. Reverse osmosis allows the removal of small particles and dis-
solved organic matter. It is also employed to purify different fluids including glycol 
and ethanol, rejecting other ions and contaminants preventing them from passing 
through the membrane. Reverse osmosis is commonly used in water treatment. 
Reverse osmosis is employed to generate water that meets the required specifica-
tions needed in place [20, 22, 24].

Reverse osmosis membrane is a semipermeable membrane allowing fluid that is to 
be purified to permit through the membrane and rejecting contaminants in the reject 
stream. Most reverse osmosis systems use cross flow mechanism to decrease membrane 
cleaning periods. As the fluid flows through the reverse osmosis membranes, the down-
stream, remove the reject away from in concentrated reject water (brine) [33–36].

The reverse osmosis process is a pressure-driven process to drive the fluid 
through the membrane using pressure pump. The pressure increases as the driving 